



NOUVASANT GROUP LTD.

**WHO List of Essential Medicines
(WHO EML)**

www.NOUVASANT.com

Finished Pharmaceutical Products of NOUVASANT

NAME	SPECIFICATION	PACKING
(I). Antibiotic & Antimicrobial		
Amikacin	Inj 0.1g/2ml, Inj 0.5g/2ml	100amps/Box 100amps/Box
Amoxicillin	For Inj 0.5g	with / without solvent
* Reference: AMOXIL-GSK	For Inj 1.0g Capsules 500mg Tablets 1G Dispersible tablet 250mg For oral Suspension 125mg/5ml For oral Suspension 250mg/5ml	blister / jar blister / jar blister 60ML 100ML
Amoxicillin + Clavulanic Acid	For inj 1.2g	blister
* Reference: AUGMENTIN-GSK	Tablets 625mg (500mg + 125mg) Tablets 1000mg (875mg + 125mg) Powder 125mg+31.5mg/5ml Powder 250mg+62.5mg/5ML Powder 200mg+28.5mg/5ML Powder in Sachet (125mg + 31.25mg) Powder in Sachet (250mg + 62.5mg)	blister blister 60ml / 100 ml Bottle 60ML 100ML 6's/Box 6's/Box
Amoxicillin+Ambroxol	For Oral Suspension 250mg+15mg/5ml	100ml Bottle
Ampicillin	For Inj 1.0g Capsules 500mg Tablets 250mg, 500mg For oral Suspension 250mg/5ml	with / without solvent blister / jar blister / jar 100ml Bottle
Ampicillin+Cloxacillin	For Inj 0.25+0.25 g	with / without solvent
* Reference: AMPICLOX-GSK	Capsule 0.25+0.25 g	blister
Ampicillin and Sulbactam	For Inj 1.5g For Inj 3.0g	with / without solvent
* UNASYN-Pfizer * Aurobindo India * Mylan		
Benzathine Benzylpenicillin	For Inj 1.2miu For Inj 2.4miu	with / without solvent
Benzylpenicillin	For Inj 1mega For Inj 5mega Ointment	with / without solvent Tube
Cefaclor	Tablet 500mg Dispersible tablet 125mg, 250mg Suspension 125mg/5ml	blister blister 60ml Bottle
* 2nd-generation cephalosporin.		
Cefaclor +Bromhexine	500mg+16mg tablet	blister
Cefadroxil	Capsules 250mg Capsules 500mg Tablet 250mg Tablet 500mg Dispersible tablet 125mg, 250mg Powder for oral suspension 125mg/5ml Powder for oral suspension 250mg/5ml	blister blister blister blister 60ML 60ML

* 1st-generation cephalosporin.		
Cefalotin Sodium	For Inj 1g	with / without solvent
Cefazolin Sodium	For Inj 1.0g	with / without solvent
* (WHO EML)		
* 1st-generation cephalosporin. It is relatively safe for use during pregnancy and breastfeeding.		
Cefepime	For Inj 0.5g (5ml water) For Inj 1.0g (10ml water)	with / without solvent with / without solvent
* 4th-generation cephalosporin.		
* Reference: Maxipime-SmithKline		
Cefixime	Tablet 200mg	blister
* Reference: SUPRAX-Sanofi, Lupin	Tablet 400mg	blister
	Dispersible Tablets 100mg, 200mg	blister
	Capsules 200mg, 400mg	blister
	Suspension 100mg/5ml	50ml bottle
	Suspension 200mg/5ml	50ml bottle
	Suspension 40mg/5ml	40ml bottle
	Suspension 100mg/5ml	40ml bottle
Cefotaxime Sodium	For Inj 1g	with / without solvent
* (WHO EML)		
Cefoperazone Sodium	For Inj 1g	with / without solvent
Cefoperazone and Sulbactam	For Inj 0.5g&0.25g	with / without solvent
* Reference: Sulperazon - Pfizer	1.0g&0.5g	with / without solvent
	1.5g&0.75g	with / without solvent
Cefoxitin sodium	For Inj. 1.0g	with / without solvent
Ceftazidime	For Inj. 1.0g	with / without solvent
* (WHO EML)		
Ceftriaxone Sodium	For Inj 0.5g	with / without solvent
* Reference: ROCEPHIN-Roche	For Inj 1.0g	
	For Inj 2.0g	
Ceftriaxone + Sulbactam	For Inj 1.5g	with / without solvent
Ceftriaxone + Tazobactam	1g + 0.125g	20ML vial
Cephalexin	Capsule 250mg	blister / jar
* (WHO EML)	Capsule 500mg	blister / jar
* Reference: Keflex-Lilly	Suspension 125mg/5ml	60ml bottle
* 1st-generation cephalosporin.		
Cefuroxime	For Inj 750mg	with / without solvent
* Reference: ZINACEF-GSK	For Inj 1500mg	with / without solvent
Cefuroxime Axetil	Tablets 250mg	2*7tabs/alu-alu
* Reference CEFTIN-GSK	Tablets 500mg	10tabs/alu-alu
* CEFTUM, Zinnat-GSK	For oral suspension 125mg/5ml	100ML
	For oral suspension 250mg/5ml	50ML
Chloramphenicol	Tablets 250mg	Tin or blister
* (WHO EML)	Capsules 250mg	Tin or blister
	Capsules 500mg	Tin or blister
	Ophthalmic solution 0.5% 10ml	10vials/Box
	Ophthalmic ointment 1%	3.5g/tube
	For IM & IV 1g (5ml water)	with / without solvent
* treat meningitis, plague, cholera, and typhoid fever. Monitoring both blood levels of the medication and blood cell levels every two days is recommended during treatment.		
Ciprofloxacin HCl	Tablets 500mg	blister
* (WHO EML)	Ophthalmic Ointment 0.3%	3.5g/Tube
	Eye/Ear Drop 10ml	10pieces/Box
Ciprofloxacin Lactate	IV Inj. 0.2g : 100ml	Bottle
	Eye/Ear Drop 10ml	10pieces/Box
Clindamycin	IM & IM 600mg/4ml	10amps/Box
* (WHO EML)	1% Gel	tube
* Reference: Dalacin-Pfizer	Vaginal ovules (suppositories) 100mg	pack of 3 or 5's
	2% Vaginal cream	tube
	Capsules 100mg	blister
Clarithromycin	Tablets 250mg	Tin or blister
* (WHO EML)	Tablets 500mg	Tin or blister

* Reference: Biaxin-Abbvie		
Cloxacillin	For Inj. 0.5g	50vials/Box
	For Inj. 1.0g	50vials/Box
Co-Smz (Co-Trimoxazole)	Tablets 480mg	blister
	Tablets 960mg	blister
	Oral Suspension 240mg/5ml	100ml Bottle
Dicloxacillin sodium	For Inj. 0.5g	50's/Box
	Capsules 500mg	blister
Doxycycline	Tablets 100mg	blister / jar
	Capsules 100mg	blister / jar
Erythromycin	Tablets 0.5g	blister / jar
	Oral Suspension 125mg/5ml	60ml Bottle
	Oral Suspension 250mg/5ml	60ml Bottle
	Ointment	Tube
Flucloxacillin	Capsules 500mg	blister / jar
Fosfomycin Calcium	Capsule 250mg,500mg	blister / jar
	Syrup 250mg/60ml	1bottle/Box
Fosfomycin Sodium	For Inj. 1.0g	50vials/Box
Gentamicin	Inj 80mg/2ml	100amps/Box
	Eye & Ear Drop 0.4% 10ml	10pieces/Box
	Ointment 0.3%, 15g	Tube
Imipenem and Cilastatin	For Inj 1.0g (0.5g + 0.5g)	1vial/Box
	For Inj 0.5g (0.25g + 0.25g)	1vial/Box
Levofloxacin	Tablets 500mg	blister
	IV infusion 500mg 100ml	Bottle
Lincomycin	Injection 600mg/2ml	100amps/Box
	Capsule 500mg	
Meropenem	For Inj 1g	1vial/Box
	For Inj 0.5g	
Moxifloxacin (WHO EML)	Tablets 400mg	7tabs/box
* Reference: AVELOX-bayer	Infusion 0.4g with NaCL 2 g	250ml
Neomycin	Tablets 500mg	blister / jar
	Cream	Tube
Neomycin + bacitracin	Cream	Tube 20g
Norfloxacin	Capsules 400mg	blister / jar
	Injection 0.2g : 100ml	Bottle
Ofloxacin	Tablets 100mg	blister / jar
	Injection 0.2g : 100ml	Bottle
	Eye/Ear Drop 10ml	Plastic bottle
Oxacillin Sodium	For Inj 1.0g	50vials/Box
Oxytetracycline HCL	Capsules 250mg	blister / jar
Penicillin V Potassium	Tablet 250mg	blister / jar
Piperacillin and Tazobactam	For Inj. 1g+0.125g	20ML vial
	2g+0.25g	20ML vial
	3g+0.375g	32ML vial
	4g+0.5g	32ML vial
Procaïn penicillin	For Inj 0.8miu.	50vials/Box
	For Inj 4miu.	10 x 5
Procaïn penicillin Fortified	For Inj 4miu.	50vials/Box
Roxithromycin	Tablets 150mg	blister / jar
Roxithromycin	Tablets 300mg	blister / jar
Spectinomycin	For Inj. 2.0g	Vial
Tetracycline HCl	Capsules 250mg	blister / jar
	Ointment 3%	14g/Tube
	Ophthalmic Ointment 1%	4g/Tube, 5g/Tube
Tobramycin	Ophthalmic Ointment 0.3%	3.5g Tube/Box
	Ophthalmic Solution 0.3%	5ml bottle
Triple-penicillins	For Inj. 6.3.3 (1.2 mega i.u.)	50vials/Box
	For Inj.12.6.6 (2.4mega i.u.)	50vials/Box
Vancomycin HCl	For Inj 0.5g	1'S/Box
	For Inj 1g	

(II).Antifungal Drugs

Anti-hemorrhoid	Cream 30g	tube
	Suppository	blister
Compound Benzoic Acid	Ointment	tube
Compound Methyl Salicylate	Ointment	tube
Griseofulvin	Tablets 125mg	blister / jar
	Tablets 500mg	blister / jar
	cream	tube
Clotrimazole	Cream 1%	20g/Tube
	Cream 1%	30g/Tube
	Suppository	blister
Fluconazole	Capsules 150mg	1's/Box
* Reference: DIFLUCAN-Pfizer	Capsules 200mg	10's/Box
	Injection 0.2g : 100ml	Bottle
Ketoconazole	Tablets 0.2g	Tin
* Reference: NIZORAL-Jassen	Cream 2%	15g Tube/Box
Ketoconazole + Clobetasol Propionate + Neomycin Sulfate	cream, 10mg+0.25mg+5000IU/gram	15g Tube/Box
* Reference: SKINEAL-Vixa		
Linezolid	Tablets 600mg	blister
Miconazole Nitrate	Cream	20g tube
Metronidazole + Nystatin	Vaginal tablet 500mg+100 000iu	Box of 10's
* Reference: FLAGYSTATIN-Sanofi	Suppository 500mg+100 000iu	Box of 10's
Metronidazole+neomycin sulfate+nystatin	Vaginal tablet 250mg+100mg+100 000iu	blister
	Suppository 250mg+100mg+100 000iu	blister
Nitrofurazone	Cream	20g tube
Nitazoxanide	500MG Tablet	6 TAB
	Powder for Oral Suspension 100MG/5ML	60 ML
Nystatin (WHO EML)	Oral Tablets 500,000I.U.	blister / jar
* Reference product: Mycostatin-GSK	Vaginal tablet 100,000IU	Box of 10's
	Oral solution & drop 100 000IU/ml	30ml Bottle
	Cream 100,000IU/Gram	tube 15g
	Suppository 100,000IU	Box of 10's
Nystatin and Nifuratel	Ointment	tube 20g
Nitrofurantoin	Tablets 100mg	Tin
Povidone Iodine	Solution 10% 200ml	Bottle
Triamcinolone Acetonide Acetate and Miconazole Nitrate and Neomycin Sulfate	Cream	tube
Triamcinolone Acetonide	Cream	tube
Terbinafine HCL (WHO EML)	Cream 1%, 15g, 30g	tube
* Reference product: Lamisil-GSK	Oral tablets 250mg	2*14tabs
Voriconazole	Film coated tablet 50mg	10tabs
* Reference product: Vfend-Pfizer	Film coated tablet 200mg	28tabs
	Injection 200mg	Vial

(III).Tuberculosis

Kanamycin	For Inj 1.0g	50vials/Box
Streptomycin	For Inj 1.0g	50vials/Box
Rifampicin +Isoniazid	Tablet (150/75)	6*28's
Rifampicin +Isoniazid + Ethambutol	Tablet (150/75/275)	6*28's
Rifampicin +Isoniazid + Ethambutol +Pyrazinamide	Tablet (150/75/275/400)	6*28's

(IV).Antimalarial & Antiparasitic

Albendazole	Tablets 400mg	blister
	Chewable tablet 200mg,400mg	blister
Amodiaquine	Tablets 100mg	Tin
	For oral suspension 50mg/5ml	60ml Bottle
Artemether	Injection 40mg/ml	6's

Artemether + Lumefantrine * Reference: COARTEM-Novartis	Injection 80mg/ml	6's
	Tablet 20+120 mg Big Children	pack of 18's
	Tablet 20+120 mg Adult	pack of 24's
	Tablet 80+480 mg Adult	pack of 6's
	Soft capsules 60+360mg Big Children	pack of 6's
	Soft capsules 80+480mg Adult	pack of 6's
	Dispersible tablet 20+120 mg Baby	pack of 6's
	Dispersible tablet 20+120 mg Children	pack of 12's
	Powder Oral Suspension 20+120mg/5ml	Baby 30ml Bottle
	Powder Oral Suspension 40+240mg/5ml	Children 30ml Bottle
	Artesunate	Suppository 50mg
Suppository 100mg		pack of 6's
Suppository 200mg		pack of 6's
Artesunate +Amodiaquine	Tablet 50+ 100mg	3+3
	50 + 153mg	3+3
	100 + 306mg	3+3
	200 + 600mg	3+3
Artesunate +Mefloquine	Tablet 200 + 250mg	3+3
Artesunate + Sulfadoxine-pyrimethamine	Tablet 100mg + 525mg	3+3
Dihydroartemisinin + piperazine	40 mg DHA + 320 mg PPQ	12's
	plus Trimethoprim 90mg	8's
	20 mg DHA + 160 mg PPQ	
Levamisole HCl	For oral suspension	Bottle
	Cream 20mg/G 4g	1'S/Box
Mebendazole	Tablet 50mg	Tin
	Tablet 100mg	Tin
Metronidazole	For oral Suspension 100mg/5ml	30ml bottle
	Inj 5% 100ml	1bottle
	Tablet 0.25g	Tin
Miconazole Nitrate	Tablet 0.5g	Tin
	For oral Suspension 200mg/5ml	60ml Bottle
	Cream 20mg/G	20G
Pyraziquantel	Tablets 600mg	Tin
Quinine Dihydrochloride	Inj. 200mg, 400mg, 600mg/2ml	100amps/box
Sulfadoxine+Pyrimethamine	Tablets 500mg + 25mg	Tin
Tinidazole	Tablets 500mg	Tin
	Inj 0.4g: 100ml	Bottle

(V).Hormone & endocrine

Adrenaline (Epinephrine)	Injection 1mg/ml	Ampoule
Alogliptin Benzoate	Tablets 12.5mg/25mg	blister
Beclomethasone Dipropionate	Ointment	tube
Betamethasone and Neomycin	cream	tube 15G
Betamethasone and Gentamicin and Clotrimazole	cream	tube 20G
Betamethasone Sodium Phosphate	injection 5.26mg (Betamethasone 4mg)	Ampoule
Budesonide	Inhalor	200 MCG X 200 DOSIS
Cinacalcet	Tablets 30mg	Blister
	Tablets 60mg	Blister
Clobetasol	cream	tube 20G
Conjugated Estrogens	Tablet 0.625mg	14's/blister
	Cream 0.625mg/g	40g/tube/box
Contraceptive Tablet		
Ethinylestradiol	Tablets 0.02mg, 0.05mg	blister
Levonorgestrel	Tablets 0.75mg	2's
	* Plan B - Teva	1's
Levonorgestrel and Ethinylestradiol	Tablets 0.15mg + 0.03mg	blister
Dexamethasone	Tablets 0.5mg	blister
	Ointment	tube
	Eye drop	
Dexamethasone and Neomycin	Cream (Dexamethasone 1mg + Neomycin 3500I.U)	Tube 20g

Dexamethasone Sodium Phosphate	Inj. 4mg/ml	100amps/Box
	Inj. 8mg/2ml	100amps/Box
Epinephrine Injection	Injection PFS 10 ml/ 1 mg	
Hydrocortisone Sodium Suc. (WHO EML)	For Inj. 100mg	10vials/Box
* Reference: Solu-Cortef-Pfizer	For Inj. 250mg	10vials/Box
* Reference: Hidrocort-ABBOTT	For Inj. 500mg	10vials/Box
Hydrocortisone Acetate	Cream 1%	15g/Tube
Medroxyprogesterone Acetate Tablets	Tablet 4mg, 10mg	Blister
Methylprednisolone Sodium Succinate for Injection	For Inj. 40mg, 125mg, 500mg, 1g, 2g	Vial
Noradrenaline Bitartrate Injection	8mg/4ml	1 amp/Box
Oxytocin	Injection 5 iu./ml	100amps/Box
Prednisone	Tablets 5mg	jar or blister
Prednisone	Tablets 50mg	blister
Prednisolone	For Inj 125mg	50vials/Box
	Tablets 5mg	Tin or blister
	Tablets 20mg	Tin or blister
Progesterone	Injection 25mg/ml	100amps/Box
Risedronate	Tablets 75mg	Blister
Voglibose	Tablets 200mg	blister

(VI).Antipyretic & pain-killer

Aspirin	Tablet 100mg,300mg, 500mg	blister
Diclofenac	Injection 75mg/3ml	100amps/Box
	Tablets 50mg	blister
	Tablets 100mg	blister
	Gel 1.16% 30g	1tube/Box
	Suppository 100mg	blister
	Patch	
Diclofenac Sodium and Paracetamol	Tablets 50mg + 500mg	blister
Etoricoxib	Tablets 60mg	Blister
	Tablets 90mg	Blister
Ibuprofen	Tablets 0.2g	blister
	Tablets 0.4g	blister
Ibuprofen	Tablets 0.8g	blister
	Soft capsule 400mg, 600mg, 800mg	blister
	Sustained-release Capsules 300mg	blister
	Oral suspension 100mg/5ml	bottle 100ML
	Suppository 100mg	blister
Ibuprofen + paractamol	Capsule 200mg+325mg	blister
	Soft capsule	blister
Ibuprofen + thicolchicoside	600MG+4MG	blister
Indomethacin	Capsules 25mg	blister
	Tablet 25mg	jar or blister
	Suppository	blister
Ketoprofen	For Inj (lyophilized) 100mg	With solvent
	Tablet 100mg	blister
	Dispersible tablet 100mg	blister
	Suppository 100mg	blister
Ketorolac	Tablet 10mg	blister
	Injection	amps
Lysine Aspirin	For Inj 0.9g	50vials/Box
	For Inj 1.8g	50vials/Box
	oral powder	sachet
Metamizol (Dipyrone, Analgin)	Inj 500mg/5ml	100amps/Box
	Inj 1g/2ml	100amps/Box
	Inj 2.5g/5ml	100amps/Box
	Tablets 500mg	blister
Mefenamic Acid	Capsules 500mg	blister
Meloxicam	Tablets 15mg	blister
* Reference: Mobic	Injection 15mg/1.5ml	5amps/Box
Paracetamol	Tablet 0.5g	blister
	soft capsule 0.5g	blister
	soft capsule 1g	blister

	Chewable tablet 0.1g	blister
	Inj 300mg/2ml	100'S/Box
	Oral suspension 2.4%	100ml Bottle
Paracetamol infusion	Suppository 80mg kid 1 g, 100 ML	blister Bottle
Compound paracetamol	Tablet (paracetamol 500mg + Chlorpheniramine 2mg + Phenylephrine 5mg)	blister
	Caplet (Paracetamol 325 mg, Dextromethorphan HBr 10 mg, Guaifenesin 200 mg, Phenylephrine HCl 5 mg)	blister
	soft capsule (paracetamol 500mg + Chlorpheniramine 2mg + Phenylephrine 5mg)	blister
	soft capsule (Paracetamol 325mg, Dextromethorphan HBr 10mg, Phenylephrine HCl 5mg)	blister
	Tablet(Acetaminophen 500mg+ Phenylephrine 10mg+ Chlorpheniramine 4mg)	blister
	Tablet(Acetaminophen 650mg+ Phenylephrine 10mg+ Chlorpheniramine 4mg)	blister
	Tablet(Acetaminophen 1000mg+ Phenylephrine 10mg+ Chlorpheniramine 4mg)	blister
Piroxicam (NSAID)	Capsule 20mg	blister
* Reference: Feldene-Pfizer	Dispersible tablet 20mg	blister
	Injection 20mg	2*5's/Box
Trimebutine	Tablet 200MG	10's/Box
Tenoxicam	For Inj. (lyophilized) 20mg	1vial/Box
Phloroglucinol	Tablet 80mg	20's/Box
	Suppository 150mg	10's/Box
	Injection 40mg	Box

(VII).Cardiovascular & urinary

Atenolol	Tablets 50mg	Tin / blister
Atenolol	Tablets 100mg	Tin / blister
Atorvastatin Calcium	Tablets 10mg	blister
	Tablets 20mg	blister
	Tablets 40mg	blister
	Tablets 80mg	blister
Bosentan	Tablets 62.5mg	blister
	Tablets 125mg	blister
Captopril	Tablets 25mg	Tin / blister
	Tablets 50mg	Tin / blister
Carvedilol	Tablets 25mg	blister
Chlorpropamide	Tablets 250mg	Tin
Cilostazol	Tablets 100mg	blister
Clonidine HCl	Injection 0.15mg/ml	100amps/Box
Chlorthalidone	Tablets 12.5mg	blister
Co-enzyme Q10 (ubidecarenone)	Capsules 15mg	
Doxazosin Mesylate	Tablets 1mg/4mg	blister
Diosmin + Hesperidin	Tablet 450 + 50 mg	blister
Diosmin	Tablet 600 mg	blister
Digoxin	Injection 0.5mg/2ml	100amps/Box
	Tablets 0.25mg	blister
Dobutamine HCl	Injection 250mg/5ml	100amps/Box
Enalapril Maleate	Tablet 5mg	blister
Enalapril Maleate	Tablet 20MG	blister
Flunarizine	Tablet 10mg	10's/Box
Furosemide	Injection 20mg/2ml	100amps/Box
	Tablets 40mg	Tin
Ginkgolides	Capsules 250mg	blister
Glibenclamide	Tablets 5mg	blister
Glipizide	Tablets 5mg, 10mg	blister
Hydrochlorothiazide	Tablets 50mg	blister packing
	Tablets 50mg	Bottle packing
Irbesartan	Tablets 150mg	blister

	Tablets 300mg	blister
Irbesartan+Hydrochlorothiazide	Tablets 150mg +12.5mg	blister
	Tablets 300mg +25mg	blister
Isosorbide Dinitrate	Tablets 5mg	blister
Ibutilide Fumarate #1	Injection 10ml:1mg	Ampoule
* Reference: Corvert of Pfizer		
Lisinopril	Tablets 10mg	blister
Losartan Potassium	Tablets 50mg	blister
Lovastatin	Tablets 10mg, 20MG	blister
Metformin HCl	Tablets 500mg	blister
	Tablets 850mg	blister
Metformin HCl and Glibenclamide	Tablets 500mg + 5mg	blister
Metformin HCl and sitagliptin	Tablets 500mg + 50mg	blister
Metformin HCl and Vildagliptin	Tablets 850mg + 50mg	blister
Methyldopa	Tablets 250mg	blister
	Tablets 500mg	blister
Nebivolol hydrochloride	Tablets 5mg	blister
Nifedipine	Tablets 10mg	blister
	Tablets 20mg	blister
	Soft Capsule 5mg,10mg	blister
Nitrendipine	Tablets 20mg	Tin / blister
Propranolol	Tablet 40MG	Tin / blister
Ticagrelor	Tablet 90MG	blister
Rivaroxaban	Tablet 10MG	blister
	Tablet 20MG	blister
Repaglinide and Metformin	Tablets 1mg:500mg,2mg:500mg	blister
Spironolactone	Tablet 25mg	blister
Spironolactone	Tablet 100mg	blister
Sildenafil Citrate	Tablet 100mg	blister
Timolol	Ophthalmic Solution 0.5% 5ml	1bottle/Box
Tolbutamide	Tablets 500mg	Tin / blister
Trimetazidine Dihydrochloride	Modified Release Tablets 35mg	blister
Tadalafil	Tablets 20mg	blister
Urokinase for injection	10K, 100K, 1000K I.U.	Vial
Valsartan	Tablet 160mg	blister
Valsartan + Amlodipine	Tablets 80mg + 5mg	blister
	Tablets 80mg + 10mg	blister
	Tablets 160mg + 10mg	blister
Valsartan+Amlodipine+Chlorthalidone	Tablets 160mg+5mg+12.5mg	blister
	Tablets 160mg+10mg+25mg	blister

(VIII).Blood system

Clinofibrate	Capsules 200mg	blister
Clinofibrate	Dispersible tablets 200mg	blister
Ferric Ammonium Citrate+VB12	100mg+10mcg/5ml	120ml Bottle
Ferrous Sulphate	Tablets 300mg	blister
Ferrous Sulphate and Folic Acid	Tablets 200mg + 0.5mg	blister
Ferrous Sulphate+Folic Acid+VC	Tablets 200mg + 0.5mg+150mg	blister
Folic Acid	Tablets 1mg	Tin
Iron Dextran	Injection 100mg/2ml	100's/Box
Iron sucrose	injection 100mg/5ml	5amps/Box
Indobufen	Tablets 200mg	blister
Mecobalamin	Tablets 0.5mg	blister
Tranexamic Acid	For Inj (lyophilized) 0.25g,0.5g,1.0g	50vials/Box

(IX).Vitamins & Nutritions

Ascorbic Acid (Vit C)	Injection 500mg/5ml	100amps/Box
	Injection 1000mg/5ml	
	Tablets 500mg	blister
Calcium Gluconate	Inj. 10% 10ml	50amps/Box
Calcium Carbonate	Tablets (equiva 500mg of Calcium)	Tin
Vitamin B12	Injection 1mg/2ml cyanocobalamine	100amps/Box
	Injection 10.5mg/ml	100amps/Box

Multivitamin	For oral Suspension 200ml For oral Suspension 300ml Tablets Soft capsules	Bottle Bottle Blister Blister
NEROBON SINO	B1-10mg, B6-3mg, B12-15mcg, pink film coated tablet, 3 tablets per day	500tabs/Box
NEROBON	B1-100mg,B6-200mg, B12-200mcg, White sugar coated tablet, 3 tablets per day	100tabs/Box
NEROBON forte	B1-100mg,B6-100mg, B12-5000mcg, Red sugar coated tablet, 1 tablet per day	10tabs/Box
Dolo NEROBON	B1-50mg, B6-50mg, B12-250mcg, Diclofenac sodium-50mg, blue film coated oblong tablet, maximum 3 tablets per day	100tabs/Box
Dolo NEROBON forte	B1-50mg, B6-50mg, B12-1000mcg, Diclofenac sodium- 100mg , red film coated oblong tablet,1 tablet per day	10tabs/box
Dexa-dolo NEROBON	B1-50mg,B6-50mg, B12-250mcg, Diclofenac sodium-50mg, dexamethasone-0.5mg, yellow film coated tablet,maximum 3 tablets per day	100tabs/Box
Dexa-dolo NEROBON forte	B1-50mg,B6-50mg, B12-1000mcg, Diclofenac sodium-100mg, dexamethasone-4mg, coffee color coated tablet, 1 tablet per day	10tabs/box
Dolo NEROBON soft cap	B1-50mg, B6-50mg, B12-250mcg, Diclofenac sodium-50mg, blue soft capsule, maximum 3 caps per day	100caps/Box
Dolo NEROBON forte soft cap	B1-50mg, B6-50mg, B12-1000mcg, Diclofenac sodium- 100mg , red soft capsules, 1 capsule per day	10caps/box
* Reference: Neurobion - MERK		
O.R.S	WHO formula 20.5g WHO formula 27.9g	Sachet Sachet
Omega 3	soft cap 1000mg, EPA18%+DHA12% soft cap 200mg, EPA18%+DHA12%	Blister Blister
Pyridoxine HCl (Vit B6)	Injection 100mg/ml Tablets 50mg, 100mg	100amps/Box Tin
Thiamine HCl (Vit B1)	Injection 100mg/ml	100amps/Box
Vitamin A	Soft Capsule 100000IU Soft Capsule 200000IU	blister blister
Vitamin A+D	Soft Capsule 3000IU+300IU Soft Capsule 2500iu+500iu	blister blister
Vitamin B Complex	Inj 2ml Inj 10ML Tablets B1/B6/B12: 10mg/3mg/15mcg	ampoule Vial Tin
Dexamethasone neurotropic kit	Injection 1ml ampoule:VB1: 100mg, VB6: 100mg, VB12: 5000mcg; 2ml ampoule: dexamethasone phosphate sodium 4mg	1's+1's+3ml syringe
Diclofenac neurotropic kit	1ml ampoule:VB1: 100mg, VB6: 100mg, VB12: 5,000mcg; 2ml ampoule: diclofenac sodium 75mg	1's+1's+3ml syringe
Vitamin D3	Injection 600mg/ml	100amps/Box
Vitamin E	Soft Capsule 400I.U.	Tin
Vitamin K1	Inj 10mg/ml	100amps/Box
Vitamin K3	Inj 25mg/2ml	100amps/Box

Zinc	Tablets 100mg oral solution 2mg/ml	blister 100ml
------	---------------------------------------	------------------

(X).Digestive System

Aluminum Hydroxide	Tablets 500mg	Jar / blister
Aluminum +Magnesium Hydroxide	400mg+400mg	blister
Aluminum +Magnesium Hydroxide	200mg+200mg/5ml Suspension 200ml	bottle 200ml
	200mg+200mg/5ml Suspension 180ml	bottle
	200mg+200mg/5ml Suspension 300ml	bottle
Aluminum +Magnesium + Dimethicone	215mg+80mg+25mg/5ml, 200ml	bottle 200ml
Cimetidine	Tablets 400mg Injection 200mg/2ml	Jar / blister 100amps/Box
Domperidone	Tablets 10mg	Jar / blister
Famotidine	Injection 20mg/2ml Tablet 20mg,40mg	100amps/Box 2x12/Blis./Box
Gastro-kit	lansoprazole+clarithromycin+tinidazole omeprazole+amoxicillin+azithromycin	blister kit
Lansoprazole	30mg capsule	blister
Pantoprazole	40mg for Injection	with solvent
Esomeprazole	40mg Capsule	blister
Esomeprazole	40mg for Injection	with solvent
Metoclopramide	Injection 10mg/ml Tablets 10mg	100amps/Box Jar / blister
Omeprazole	Capsule 20mg Lyophilized Powder for Inj. 40mg	Jar / blister without solvent
Otilonium bromide	Capsules 40mg	blister
Otilonium bromide dispersible	Tablets 40mg	blister
Ranitidine	Tablet 150mg	alu-alu blister
Ranitidine	Tablet 300mg Capsule 150mg Capsule 300mg Injection 50mg/2ml Injection 8.4% 20ml	alu-alu blister Bottle Bottle 100amps/Box 25amps/Box

(XI).Breathing System

Ambroxol	Oral Suspension 15mg/5ml Tablets 30mg	100ml Bottle blister
Ambroxol + Clenbuterol	7.5mg+5mcg/5ml	100ml
Aminophylline	Tablets 100mg Injection 250mg/10ml	Tin 50'S/Box
Bromhexine Hydrochloride	Syrup 4mg/5ml Syrup 8mg/5ml tablets 8mg For injection 4mg	100ml Bottle 120ml Bottle blister Vial
Carbocisteine (Sugar-free)	Oral solution 2% Oral solution 5%	100ml Bottle 100ml Bottle
Levocetirizine + paracetamol	tablets 5mg +500mg	blister
Levodropropizine	60 mg / 10 ml Oral solution	60ml, 120ml, 180ml
Levodropropizine + Chlorpheniramine	Levodropropizine (30 mg/5 ml) + Chlorpheniramine (2 mg/5 ml) Oral solution	60ml
Dextromethorphan	Oral Solution 1.33mg/ml	120ml Bottle
Guaifenesin+Ammonium+Promethazine	125+50+5mg/5ml	100ml
Montelukast	Tablets 10mg Chewable tablet 5mg	blister blister
N-Acetylcysteine	Powder for oral solution 600mg	bag
Pirfenidone	200mg tablet	30's/box
Promethazine	Syrup 5mg/5ml	100ml
Salbutamol	Aerosol 100mcg/Dose 200puffs	1bottle/Box
Theophylline	Sustained-release tablets 100mg	blister
Xylometazoline Nasal Solution	0.1% 10ml	50's/Box

(XII).Antiviral & Anti-cancer

Abacavir sulphate	250mg tablet	Bottle
Abiraterone	250mg tablet	blister
	500mg tablet	blister
Aciclovir	Syrup 200mg/5ml	60ml Bottle
	Tablets 200mg	blister
	Tablets 400mg	blister
	For Inj. 500mg	vial
	Ointment 2%,15g	tube
Amantadine Hydrochloride Tablets	100mg	blister
Ribavirin	Injection 100mg/1ml, 250mg/2ml	100amps/Box
	Powder for injection 0.25g, 0.5g	vial
	Eye drop 0.1%	Bottle
	Tablet 100mg	Bister
	Dispersible Tablet 20mg, 50mg	Bister
Asparaginase	For Injection 10,000IU	vial
Azathiopurine	Tablets 50mg	blister / jar
Bleomycin A5 Hydrochloride	For Inj. 15IU	1vial/Box
Calcium Folinat	For Inj. 50mg	vial
Cisplatin	For injection 10mg	vial
Colchicine	Tablets 0.5mg	blister
Cyclophosphamide	Tablets 0.2g	blister
	For Inj 1g	vial
Cytarabine	For Inj 100mg	1vial/Box
	For Inj 500mg	1vial/Box
Dacarbazine	For injection 200mg	vial
Daunorubicin	For Inj. 20mg	1vial/Box
Doxorubicine	For Inj. 10mg	1vial/Box
	For Inj. 50mg	1vial/Box
Docetaxel	20mg	1group/Box
Erlotinib Hydrochloride	Tablets 100mg/150mg	blister
Etoposide	Injection 100mg/5ml	amps
Fluorouracil	Injection 250mg/10ml, 500mg/10ml	50amps/Box
Ftorafur	Injection 200mg/2ml	100amps/Box
	Tablets 50mg	Tin
Gefitinib	Tablets 250mg	blister
Ganciclovir	For inj. 50mg, 250mg	Vial
	Inj. 50ml, 250mg	Ampoule
Gemcitabine powder	for injection 0.2g, 1.0g	1vial/Box
Granisetron Hydrochloride	Injection 1mg/1ml	5Ampoules/box
	Injection 3mg/3ml	5Ampoules/box
Imatinib Mesylate	Tablets 100mg/400mg	blister
Ifosfamide	Inj (Lyophilized Powder) 1.0g	100vials/Box
Indinavir	Capsules 200mg,400mg	blister
Lamivudine tablets	Tablets 100mg	blister
Mercaptopurine	Tablets 50mg	blister
Methisoprinol	Tablets 500mg	blister
Methotrexate	For Inj 50mg	50vials/Box
	For Inj 500mg	50vials/Box
	Tablets 2.5mg	blister
Mesna	Injection 400mg/4ml	10's/box
Mitoxantrone Hydrochloride	For Injection 20mg	Vial
Mitomycin	For Inj 10mg	vial
Navirapine (NVP)	Tablets 200mg	blister
Ondansetron Hydrochloride	Injection 8mg/4ml	1's/Box
Oxaliplatin for Inj.	For Inj. 50mg	Vial
Oxaliplatin for Inj.	For Inj. 100mg	Vial
Paclitaxel	Injection 100mg/16.7ml	ampoule
	Injection 300mg/50ml	Vial
Sorafenib tosylate	Tablets 200mg	blister
Stavudine	Capsules 20mg, 30mg, 40mg	blister
Tamoxifen Citrate	Tablets 10mg(Base)	blister

Vincristine	For Inj 1mg	1vial/Box
	For Inj 10mg	1vial/Box
Pancuronium	For Inj 4mg	1vial/Box
Vecuronium bromide	For Inj 4mg	1vial/Box
Zidovudine	Tablets 100mg, 250mg, 300mg	blister
Zedoray Turmeric Oil and Glucose	250ml	Bottle

(XIII).Nerve System

Amitriptyline HCl	Tablets 25mg	Tin / blister
Atracurium (Cisatracurium Besylate Injection)	10mg/5ml	
Atropine	Injection 0.25mg/ml 0.5mg/ml	100amps/Box
Amfebutamone Hydrochloride Sustained-release Tablets	Tablets 150mg	blister
Carbamazepine	Tablets 200mg	Tin / blister
Carbidopa and Levodopa	Tablets 25mg +250mg	10's/blister
Chlorpromazine HCl	Injection 25mg/2ml Tablets 25mg, 100mg	100amps/Box Tin
Clozapine	Tablets 100mg	Tin / blister
Citicoline Sodium	Capsules 250mg, 500mg Inj. 500mg/2ml, 1.0g/4ml	blister 5amps/Box
Desloratadine	Tablets 5mg	blister
Desloratadine+Motelukast	Tablets 2.5mg+5mg Tablets 5mg+10mg	blister blister
Gabapentin	Capsules 100mg/300mg	blister
Hyoscine Hydrobromide	Injection 10mg/ml,20mg/ml	100amps/Box
Levothyroxine Sodium	Tablets 0.1mg	Tin / blister
Letrozol Tablet	Tablets 2.5mg	bliser
Lidocaine Hydrochloride	Injection 2% 20ml,50ml Gel 4% 15g	25'S/Box 1tube/Box
Levetiracetam	Tablet 500mg	
* Reference: Keppra - UCB, GSK	Oral solution 100mg/ML, 300ML	
Levocetirizine Dihydrochloride	Tablets 5mg	blister
Memantine Hydrochloride	Tablets 100mg	blister
Midazolam Injection	10mg/2ml	
Olanzapine	Tablets 5mg/10mg	blister
Phenytoin Sodium	Tablets & Capsules 100mg	blister
Promethazine	Injection 25mg/2ml Tablets 25mg, 50mg, 100mg Syrup 5mg/5ml	100amps/Box blister 60ml Bottle
Propylthiouracil	Tablets 50mg, 100mg	Tin
Piracetam Injection	Inj. 20% 1.0g/5ml Lyophilized Powder for Inj. 1.0g Injection 20% 60ml	10's/Box 60ml Bottle/Box
Quetiapine Fumarate	Tablets 50mg/200mg/300mg/400mg	blister
Tramadol HCl	Tablet 50mg Sustained Release Tablets 100mg Effervescent Granules50mg Injection 100mg/2ml 50MG / 50ML 100mg/100ML	blister blister Sachet Ampoule Bottle Bottle
Tolterodine Tartrate tablet	2mg	14's/blisterX100/Box
Vilazodone	Tablets 10mg/20mg/40mg	blister
Valproate	250mg/5ml oral for suspension Tablets 500mg	180ml Blister
Zaleplon	Tablet 10mg	blister

(X IV). Antihistaminics

Cetirizine	5mg/5ml for Oral Suspension 10mg tablets	60ml Bottle/Box blister
Chlorpheniramine Maleate	Tablets 4mg Injection 10mg/ml	blister 100amps/Box

Desloratadine	Tablets 5mg	100tabs/Box
* Reference: Aeries - MSD	Syrup 0.5mg/ml	100ml/Box
Loratadine (WHO EML)	Tablets 10mg	100tabs/Box
* Reference: Claritin-Bayer	Syrup 5mg/5ml	100ml/Box
Levocetirizine	Tablets 5mg	100tabs/Box
* Reference: Xyzal - UCB	Syrup 0.5mg/ml	100ml/Box
Rupatadine	Tablets 10mg	blister

(X V). Biochem products

Adenosine Disodium Triphosphate	Injection 1ml:10mg	Ampoule
Adenosine Disodium Triphosphate	Injection 2ml:20mg	Ampoule
Enoxaparin	40 MG/0.4 ML Inj. syringe	2 syringes/pack
Heparin Sodium	Injection 25,000I.U/5ml	10vials/Box
Ferulate Sodium for Injection	500, 1000, 2000, 5000 iu	vial
Gonadorelin For Injection	2ml:25µg	vial
Gonadorelin For Injection	2ml:100µg	vial
Factor VIII		
IVIG	50ml	
Tetanus Antitoxin (Purified)	Inj. 1500 I.U.	10'S/Tray/Box
Recombinant Human Interferon α2b		
Powder For Injection	5 mega	vial
Thymopentin	for Injection 1mg	vial
Nicergoline for Injection	2mg, 4mg	vial

(X VI). Gall-stone

Anti-inflammatory and bile tablets	Chinese herbal medicine	Bottle
Chenodeoxycholic Acid Capsules	0.25g	Blister
Ursodeoxycholic Acid Tablets	50mg	Blister

(X VII). Kidney-stone

Potassium sodium hydrogen citrate	Granules	Sachet
Celecoxib	Capsules 100mg, 200mg	Blister

(X VII). IV infusion

Glucose	Infusion 5%	Bottle
Glucose	Infusion 10%	Bottle
Glucose and Sodium Chloride		Bottle
Sodium Chloride	Infusion 0.9%	Bottle
Ringer Lactate	Infusion	Bottle and bag
Fat mulsion injection	500ml:100g(Soybean oil):6g(Lecithin)	Bottle
Clindamycin Phosphate and sodium Chloride Injection	100ml:Clindamycin Phosphate 0.3g, sodium chloride 0.9g	Bottle
Xantinol Nicotinate and Sodium Chloride Injection	100ml:Xantinol Nicotinate 0.3g	Bottle
Fructose	250ml:25g	Bottle
DEXTRAN 40 GLUCOSE INJECTION	500ml	Bottle
DEXTRAN 20 GLUCOSE INJECTION	500ml	Bottle
Polygeline Injection	250ml:1.6g	Bottle
Polygeline Injection	250ml:3.2g	Bottle
Mannitol In jection	500ml	Bottle
GLYCEROL AND FRUCTOSE INJECTION	500ml	Bottle
Piracetam and Glucose Injection	500ml	Bottle